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BS8414 Results with various ACM and Insulation
Impact of Material Combination with Rivet Fixed

ACM

Rockwool

20mm joint

Test No. Test date Insulation / Air cavity Fixing Test termination G

Brand Core (BR135)

MHCLG1 | 23Jul2017 | Reynobond | PE PR AE0 8 i Rivet Fix 08:45 X Failed
Poly-isocyanurate Foam 20mm joint

MHCLG2 | 30Jul2017 | Reynobond | PE R 25 it Rivet Fix 07:09 X Failed
Rockwool 20mm joint

MHCLG3 | 30Jul2017 | ALPOLIC fr IR 80 58 Rivet Fix 25:12 X Failed
Poly-isocyanurate Foam 20mm joint

MHCLG7 | 13Aug2017 | ALPOLIC fr PF100/55 mm Rivet Fix 28:14 X Failed
Phenolic Foam 20mm joint

MHCLGA | 6Aug2017 | ALPOLIC fr RW 180 /55 mm Rivet Fix > 30:00 J Passed
Rockwool 20mm joint

MHCLG5 | 6Aug2017 | ALPOLIC | A2 AU a9 i Rivet Fix > 30:00 J Passed
Poly-isocyanurate Foam 20mm joint

MCC1 90ct2017 | ALPOLIC A2 AF U Ellit Rivet Fix >30:00 J Passed
Phenolic Foam 20mm joint

MHCLG6 | 16Aug2017 | ALPOLIC | A2 RW 180/ 55 mm Rivet Fix > 30:00 J Passed
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BS8414 Results with ALPOLIC/fr
Conducted at BRE, UK

ACM . . . . o Result
Test No. Test date Insulation / Air cavity Fixing Test termination
Brand Core (BR135)
MHCLG3 | 30Jul2017 | ALPOLIC fr PR L0 55 it Rivet Fix 25:12 X Failed
Poly-isocyanurate Foam 20mm joint
PF 100 / 55 mm Rivet Fix ) .
MHCLG7 13 Aug 2017 ALPOLIC fr Phenolic Foam Ao Jafiit 28:14 X Failed
KSIL3 7Nov2017 | ALPOLIC | fr PF 100 /55 mm Rivet Fix > 30:00 J Passed
Phenolic Foam 10mm joint
KSIL1 90ct2017 | ALPOLIC | fr PF 100 /55 mm Rivet Fix > 30:00 J Passed
Phenolic Foam 4mm joint
MHCLG4 | 6Aug2017 | ALPOLIC fr R LD, 588 e Rivet Fix >30:00 J Passed
Rockwool 20mm joint
MCC5 7Nov2017 | ALPOLIC | fr RW 180 /55 mm Hookeon Cassette >30:00 J Passed
Rockwool 20mm joint
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BS8414 Results with various ACM and Insulation
Impact of Material Combination with Hook-on Cassette

Phenolic Foam

20mm joint

ACM Result
Test No. Test date Insulation / Air cavity Fixing Test termination

Brand Core (BR135)

MCC5 7Nov2017 | ALPOLIC fir RW 180/55mm |Hook-on Cassette >30:00 J Passed
Rockwool 20mm joint

MCC6 4 April 2018 | ALPOLIC A2 RW180/55mm |Hook-on Cassette >30:00 J Passed
Rockwool 20mm joint

MCC7 1 March 2018 | ALPOLIC A2 P B0 55 i Apelee CREsaE > 30:00 V Passed
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BS8414 Results with ALPOLIC NC/A1 and others

Conducted at SIRIM, Malaysia

ACM / Facade

12 mm joint

Test No. Test date A'|r cawty Fixing Test termination AL
Brand Core (no insulation) (SIRIM)
SIRIM1 4Nov2019 | ALPOLIC fr 100 mm Hois'sqr;chfiﬁtte > 30:00 J Passed
SIRIM3 16 Dec 2019 | ALPOLIC fr 150 mm H°‘1"2<'r‘:]':ncjﬁ;itte >30:00  Passed
SIRIM2 3Dec2019 | ALPOLIC A2 150 mm Hoig'r%%cjﬁiitte >30:00 J Passed
SIRIM4 20Jan 2020 | ALPOLIC | NC/A1 200 mm flEiEiee Caeie > 30:00  Passed
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